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Chronic Kidney Disease

eGFR less than 60mL/min, or
ACR greater than 3mg/mmol

\__| for at least 3 months
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CKD without CKD with diabetes -
diabetes see next page
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Blood Pressure Cholesterol Prescribe ACEi/ARB: Antiplatelet therapy:
Target: management: if ACR greater than For all patients with
BP less than 140/90 Statin 30mg/mmol established vascular

mmHg - unless contraindicated —Uhlesscontraindicated disease
I - / A -unless increased risk of bleeding
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Age less than 50 see page 3
All patients 50 years years, and either
and older FRS >10%, CAD or
ischemic stroke




CKD

eGFR less than 60mL/min, or
ACR greater than 3mg/mmol
| for at least 3 months

CKD with diabetes

.

Targets:

BP less than 130/80
mmHg
HgB A1C less than or
equal to 7%

—~

J

Cholesterol
managment:

statin for all patients

-unless contraindicated

Prescribe ACEi/ARB

-unless contraindicated

/

See page 3

Antiplatelet therapy:

For all patients with
established vascular
disease

-unless contraindicated




Monitoring effects of ACEi and ARB on
kidney function
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Check potassium and eGFR within 2 weeks of initiation or
dose adjustments and in times of acute illness

An increase in potassium by 0.5 mmol/L or decrease in eGFR
by 5-25% from baseline is normal

. Potassium greater than eGFR reduced by more
Potassium 5.5-6.2 mmol/L 6.3 mmol/L than 25% from baseline
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Acut ; Stop ACEi or ARB
cute managemen .
g g G (T TS Refer to emergency for acute Stop ACEi or ARB
management of hyperkalemia
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Stop ACEi or ARB Reduce dose of ACEi or ARB
Start low potassium diet Low potassium diet
Consider calcium polystyrene or lactulose Consider adding loop or thiazide diuretic

Recheck potassium in 1-2 weeks
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If potassium remains persistently
elevated or abnormal, send back to
GP for consideration of nephrologist

referral

If potassium normalizes,
restart ACEi or ARB at a
reduced dose




Recommendations for
all CKD patients
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. Avoid nephrotoxic Renal dose adjust
Lifestyle management . o
medications medications
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- ] \ 1. Gather information
exercise 30 min 5 times per week Examples of cgn’;r:tc;n nephrotoxic 2. Determine renal function (eGFR)
limit salt to 1.5g per day & 3. Assess medications for risk of accumulation
_ stop smoking NSAID_S' COX-2 |nh|b|t.ors 4. Determine approriate dose adjustment
achieve healthy BMI 18.5-25 tacrolimus, cyclosporine )
Ll 5. Monitor for response and adverse effects
lithium | .
radio contrast dye 6. Re-evaluate for further dose adjustments
combinations of ACEi/ARB, I
NSAID plus diuretic u
aminoglycosides 4 N
\ j Examples of common classes of medications requiring dose
adjustement:
antibiotics, antifungals, antivirals
antihypertensives, antihyperlipidemics
oral hypoglycemics, insulin
benzodiazepines, opioids, gabapentin
anticoagulants and heparins
anti-gout, chemotherapy
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